RUDONG CHAIN WORKS

ADD:NO.88 LISHEN ROAD , CHAHE TOWN, RUDONG COUNTY, JIANGSU CHINA

INSPECTION CERTIFICATE

CONTR. NO: JRC23N0128

SIZE TENSILE TEST CHEMICAL COMPOSITION

DESCRIPTION | QUTY | TOTAL ACTUAL | MIN.

oFGoops | es Lenetw | O | L | Bl BL | BL (:':') ‘ﬁ:;] Slc | si[mm| P | s |c | N|cu| M| A

GN) | G

PO 107917
IS0 G43 HOT DIPPED GALVANISED CHAIN

561300 | 3 | 3900 84 | 2646 | 298 | 503 | 440 | 220 | 4770 [175] 020 | 026 | 1.54 | 0.018 | 0.003
YeTSR | 1 | 750 103 | 310 | 354 | 765 | 720 | 360 | 2450 | 17.0 | 0.21 | 0.29 | 1.5 | 0.016 | 0.003
Uzasor | 2 | 900 132 | 404 | 457 | 1243 | 1220 | 61.0 | 4170 | 180 | 021 | 0.27 | 1.55 | 0.025 | 0.005
G30 BBE HDG CHAIN

51610251 | 1 | 1025 87 | 247 [ 300 | 410 | 338 | 168 | 845 [165] 048 0.032 | 0.020
YeTs0R | 2 | 1500 | 103 | 272 | 362 | 573 | 490 | 245 | 1225 [ 150 | 049 0.032 | 0.024
MOORING G40 HOT DIPPED GALVANISED CHAIN

YeB00f | 4 | 3200 98 | 420 | 364 | 734 | 720 | 360 [ 2450 [ 17.0 ] 021 | 0.29 | 1.5 [ 0.016 | 0.003
12450 | 3 | 1350 | 130 | 500 | 484 | 1237 | 1220 | 61.0 | 4170 | 175 0.21 | 0.27 | 1.65 | 0.025 | 0.005
5275t | 5 | 1375 | 160 | 640 | 560 | 1825 | 1730 | 865 | 5910 | 17.0 | 0.22 | 0.27 | 1.55 | 0.020 | 0.008
NACM2010 G30 PROGF COIL ZP CHAIN

IAG40R | 32 | 4480 55 | 248 | 215 | 168 | 144 | 72 | 365 [ 165] 045 0.021 | 0.020
36260t | 96 | 24000 | 55 | 248 | 215 | 164 | 144 | 72 | 365 | 150 045 0.021 | 0.020
UgSor  | 32 | 2880 67 | 310 | 242 | 267 | 232 | 116 | 580 | 160 0.4 0.018 | 0.023
Ua1atf_ | 48 | 6768 67 | 310 | 242 | 265 | 232 | 116 | 580 | 150 | 0.4 0.018 | 0.023
sAGo2ft | 24 | 2008 80 | 323 | 278 | 343 | 338 | 169 | 860 | 15.0 | 0.8 0.032 | 0.020
NACM2010 G30 PROCF COIL HDG CHAIN

3640 | 32 | 4460 55 | 248 | 215 | 163 | 144 | 72 | 365 | 155] 045 0.021 | 0.020
362601 | 24 | 6000 55 | 248 | 215 | 166 | 144 | 72 | 365 | 150 045 0.021 | 0.020
Ua1ati | 24 | 3364 67 | 310 | 242 | 265 | 232 | 116 | 580 | 155 0.4 0.018 | 0.023
5AGETR | 32 | 2144 80 | 323 | 278 | 348 | 338 | 169 | 860 | 160 0.8 0.032 | 0.020
5AG92ft | 43 | 4418 80 | 323 | 278 | 3.1 | 338 | 168 | 860 | 155 0.18 0.032 | 0.020
e | 24 | 1512 95 | 345 | 340 | 488 | 472 | 235 | 1200 | 150 | 0.1 0.032 | 0.024

TI4/TDB/TM4 / LX3 /HS4 | H86 / TI6

TEST RESULT: QUALIFIED

INSPECTOR: MR. LI
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INSPECTION DATE: Aug 26 , 2023




